
 

 
Journal of Sustainable Development of Energy, Water 

and Environment Systems 
 

http://www.sdewes.org/jsdewes 
 

Year 2021, Volume 10, Issue 2, 1090393 
 

    1 

Journal of Sustainable Development
Water and Environment, of Energy

Systems

9257-1848ISSN 

jsd e we s/o rg.sd e we s.www://h�p s

Original Research Article 

An Environmental Performance Analysis of Upgraded and Integrated 
Treatment Techniques for Drinking Water Production through 

Reclamation 

Milena L. Pithon1, José Carlos Mierzwa2, Luiz Kulay*1 

 
1Chemical Engineering Department, Polytechnic School of the University of São Paulo,  

Av. Prof. Lineu Prestes 580, São Paulo, 05508-000, Brazil  
e-mail: milena.pithon@usp.br, luiz.kulay@usp.br 
[...]
operation occurs in a membrane of the MBR unit [32]. Given its characteristics, the MBR unit 
holds the largest electric consumption of the whole arrangement, of 534 Wh/m3 [33].  

After leaving that stage, the effluent follows for disinfection via ultraviolet radiation. Low-
pressure mercury vapor lamps produce UV radiation at λ = 254 nm, the optimal wavelength for 
disinfection and ozone destruction. The UV lamp never comes into contact with the water, as 
it is housed in a quartz glass sleeve inside the water chamber, and its specific electricity 
consumption is about 6.42 Wh/m3. Some ultrapure water systems also use λ = 185 nm UV units 
to reduce Total Organic Carbon [34]. 

RO is a technology that uses a permeable membrane to remove particles, molecules, and 
even ions from drinking water. According to this approach, pressure is applied to overcome the 
osmotic pressure driven by chemical potential solvent differences. RO can remove different 
types of dissolved and suspended chemical species and biological ones (i.e., bacteria) from 
industrial and potable water. The effect is that the solute is retained on the pressurized side of 
the membrane, and the purified solvent (water) passes to the other side [35]. The RO unit 
designed for REU demands 686 Wh/m3. The treatment is completed with a new application of 
UV radiation, which is performed alongside hydrogen peroxide (H2O2) to complete water 
oxidation. The UV/H2O2 system must act as an Advanced Oxidative Process and, therefore, 
this intervention requires an energy expenditure of 151 Wh/m3 [33, 36]. 

The REU design was carried out considering the quality specifications of the domestic 
effluent and drinking water (Table 1) for a total product flow of 3600 m3/h. In addition, it was 
admitted that the removal of organic matter would occur through nitrification. For modelling 
the phenomena that occur during the process, equations, stoichiometric constants, and kinetic 
coefficients obtained from Warsinger et al. [37] and Henze et al. [38] were used. The grid was 
specified as a set with bars with thickness t = 15.0 mm and spacing s = 2.00 mm, to be installed 
at an θ = 80° inclination relative to the bottom of the effluent flow channel. In addition, 
concerning preliminary treatments, a 2.00 mm mesh aperture was defined for the rotating sieve 
[36]. 

The MBR tanks were designed considering Purch PSH-1800 type modules from Koch 
Membrane Systems Inc, with S = 1800 m2 of the individual area [36]. It was estimated that 100 
filtration modules are required for the permeate flow treatment. For this context, sludge 
recirculation flow of QS = 310 m3/h was also calculated. The air consumption of an MBR unit 



Pithon, M.P., Mierwa, J. C., et al. 
An environmental performance analysis of upgraded… 

Year 2022 
Volume 10, Issue 2, 1090393  

 

Journal of Sustainable Development of Energy, Water and Environment Systems  6 

is expressive. According to Tchobanoglous et al. [39] and Cassano and Basile [40] the 
submerged membrane system makes use of Ωm = 0.25 m3/h·m2, at the same time as a further 
Φa = 5.30 m3/h·m3 is consumed for aeration of the biological reactor. Under the study 
conditions, the association of these performances resulted in a total air flow Qa,t = 143 m3/h (at 
20°C), which will be maintained by rotary blowers from VentBras Ltda of the R500 type, at ω 
= 2,250 rpm, pressure drop ΔP = 40.0 kPa and installed power Εae = 3.40 kW. The premise that 
the slurry recirculation pump must exceed a manometric head of hmt = 5.00 m resulted in an 
operating power for this equipment of Εrp = 1.00 kW. The tailings from this treatment step will 
be pressed before proceeding to final disposal in an industrial landfill [36].  

The RO operation was modelled using the Water Application Value Engine – WAVE®, a 
freeware design software conceived and distributed by DuPont de Nemours Inc. [41]. To this 
end, it was assumed that the liquid flow would cross the membrane only once. The effluent 
enters the unit at T = 25°C and P = 370 kPa and acidity index pH = 7.0. The membranes selected 
to act in RO are thin-film composite [42], with dimensions of ϕ = 20.3 cm and L = 1.00 m and 
pore diameter of ϕp < 0.001 μm. These elements are made of polyamide and are, therefore, 
resistant to extreme pH (2.0–12) oscillations; conversely, the material is poorly tolerant to 
chlorine (Cl < 0.10 ppm). The system operates at a pressure P = 1500 kPa, and the total active 
filtration area is S = 343,370 m2. Under these conditions, the RO reached expressive water 
recovery (η = 80%) and salt and silica rejection (ψsalt ≈ ψSiO2 > 99%) rates [36]. 

Selection of usual strategies for obtaining drinking water and definition of analysis 
scenarios  

The Basic Sanitation Utility Company of the State of São Paulo (SABESP) holds the public 
services concession for water production and sewage treatment in the region. Most of the 119 
m3/s of drinking water it generates comes from chemical treatment. However, during the last 
decade, SABESP has made significant investments in biological and ultrafiltration techniques 
to expand water supply with adequate quality standards for RMSP [43]. These arguments have 
led to selecting such technologies as the conventional processes for water production assessed 
in this study.  

 
Chemical Treatment.  The first alternative to be compared to potable reuse comprises the 

chemical treatment process (CHE) of raw surface water. The scheme consists of the serial 
association of the coagulation, decanting, filtration, disinfection and oxidation, and final 
treatment stages [43].  

Coagulation occurs from a dosage of aluminium sulphate (Al2(SO4)3(s)), which acts as a 
fluidity reducer when creating available Al3+ ions. If dispersed in an aqueous medium, the 
electrolyte associates with hydroxylates (OH-), producing a colloidal solution. The solid 
organics present in the raw water adhere to the solution by electronic affinity, being further 
removed by decantation [44]. Considering the raw water characteristics adopted for modelling 
the treatment routes (Table 1), an addition of 40.2 g Al2(SO4)3/m3 was admitted to the 
coagulation step. Residual amounts of suspended material are removed by filtration.  

The filter medium consists of materials with different granulometry, from gravel to fine 
sand, and the latter should be replaced periodically [45]. The replacement rate of this bed was 
estimated as 1.50 g/m3. An adjustment of the acid content of the water is performed 
immediately after filtration to avoid pipe corrosion by adding lime (6.20 g/m3) and sodium 
silicate (1.44 g/m3). Water disinfection occurs by the addition of chlorine gas (Cl2(g)). Although 
it presents dangers (explosion, corrosion, potential to produce HCl) and occupational problems 
(dermatitis, burn, visual disturbances, bronchial lesions, pulmonary irritation) during 
preparation and handling, chlorine is still used for this purpose due to its high oxidation 
potential [46].  

According to the Brazilian Ministry of Health, drinking water delivered to the consumer 
must contain a minimum concentration of 0.20 ppm residual Cl [43]. In the present case, an 



Pithon, M.P., Mierwa, J. C., et al. 
An environmental performance analysis of upgraded… 

Year 2022 
Volume 10, Issue 2, 1090393  

 

Journal of Sustainable Development of Energy, Water and Environment Systems  7 

administration of 2.02 g Cl2/m3 was considered at this stage of the process. Organic matter and 
microorganism removal are completed by the addition of 41.3 g/m3 of Oxygen (O2(g)) which, 
like chlorine, acts as an oxidant for these contaminants when it turns into ozone (O3).  

At the end of the process, the water receives complementary treatment to remove pollutants 
that give it colour, turbidity, odour, and taste, and fluoride is also added to prevent tooth decay. 
The withdrawal of organoleptics was represented in the model by an activated carbon bed, 
which must be 661 mg/m3 due to saturation [39]. The fluoridation intensity varies according 
to local conditions (e.g., climate and temperature). However, the Ministry of Health 
recommends a residual content of 0.7 ppm F in drinking water [43]. In addition to chemicals, 
the process makes use of electrical energy to drive and move equipment. The overall 
consumption of this utility was estimated at 323 Wh/m3 [39]. 

 
Biological Treatment.  The biological filters (BIO) is another consecrated route for water 

treatment. Due to this characteristic, the system does not use chlorinated agents, and the 
disinfection process is carried out only by O2(g). The biological filters develop microorganisms 
capable of removing dissolved solids and gases (CO2 and N2 in excess) and adding O2, as well 
as degrading organic chemicals (organic matter) and inorganic compounds (ammonia and 
nitrites) present in the water. Three classes of aerobic microorganisms are noteworthy 
regarding biological filters: (i) heterotrophic bacteria that metabolize dissolved carbonaceous 
compounds; (ii) Nitrosomonas that use ammonia (NH3) as substrate producing nitrites (NO2

-); 
and (iii) Nitrobacter that convert nitrites to nitrates (NO3

-) [47].  
The other BIO treatment stages and their sequencing are similar to those that make up the 

chemical process. The amounts of reagents and assets adopted to build this model are the 
following: Al2(SO4)3 63.6 g/m3; sand 1.15 g/m3; lime 5.42 g/m3; O2(g) 1.74 g/m3; and activated 
charcoal 227 mg/m3. The need for oxygen pumping to the filters and the circulation of volatile 
suspended solids cause the electricity consumption for the system to be higher than its 
counterpart, reaching 693 Wh/m3 [48]. 

 
Ultrafiltration.  The Ultrafiltration technology (UFT) is more recent than the processes 

described above. This alternative uses a pressure gradient (or concentration) to displace 
contaminated water through a semipermeable membrane. Thus, both suspended solids and high 
molecular weight solutes (colloids and viruses) are retained in the retentate stream. In contrast, 
water and low molecular weight solutes pass through the membrane, forming the permeate [49, 
50]. UFT has been used to replace secondary filtration stages (coagulation, flocculation, 
sedimentation) and tertiary stages (sand filtration and chlorination disinfection) in water 
treatment plants or to operate in separate systems in isolated regions. In such functions, its use 
has grown exponentially [51]. 

To achieve satisfactory efficiency indexes even when operating water containing high 
suspended solid contents (typical raw surface water available in many Brazilian regions), 
ultrafiltration should be preceded by a chemical pre-treatment promoting fluid disinfection. 
The pre-treatment modelling considered O2(l) (34.3 g/m3) and sodium hypochlorite (NaClO: 
4.02 g/m3). It was further admitted that the filter medium would consist of a hollow fibre 
membrane made from polyvinyl n-fluoride [–(CH2CHF)n–]. The electrical demand for 
ultrafiltration was calculated as 372 Wh/m3 [41, 52]. 

The operations that integrate each of the analyzed procedural schemes are depicted in 
Table 2. The method used for classification was based on the conventional ordering of water 
treatment plant stages (preliminary, primary, secondary, and tertiary treatments). The exception 
was the ultrafiltration operation, whose pre-treatment acts simultaneously as primary and 
secondary treatments. Table 2 also specifies the scenarios established for performing the study. 
 



Pithon, M.P., Mierwa, J. C., et al. 
An environmental performance analysis of upgraded… 

Year 2022 
Volume 10, Issue 2, 1090393  

 

Journal of Sustainable Development of Energy, Water and Environment Systems  8 

 
Table 2. Description of the operations of each treatment and the study scenarios; symbols (+) refer 

to the operations that make up each arrangement 

Stage Operation REU CHE BIO UFT 

Preliminary 
treatment 

Preliminary 
treatment (+)1    

Pre-treatment    (+) 

Pumping/whirling     

Primary treatment 
Coagulation  (+) (+)  

Settling  (+) (+)  

Secondary 
Treatment 

Filtration  (+)   

Biologic filtration   (+)  

MBR (+)    

Disinfection (+) (+) (+)  

Reverse osmosis (+)    

Oxidation (+) (+) (+)  

Chemical treatment     

Ultrafiltration    (+) 

Tertiary Treatment Final treatment  (+) (+)  
 

Life Cycle Assessment: Scope Definition 
The elaboration of the diagnoses followed the methodological guidelines established by the 

ISO 14044 standard [53] for attributional-type LCA applying a 'cradle-to-gate' application 
scope. The analyses were carried out considering the production of 1.0 m3 of drinking water 
according to quality standards set by the legislation. The Product Systems that define each 
treatment were described schematically in Figure 1. The REU modelling was based on 
primary data collected for the 2016–2017 period in a unit located in the state of São Paulo. The 
models that represent the environmental performances of the other treatment alternatives were 
constructed using literature data (secondary data), taking into account the average production 
technology, parameters, and operating conditions practiced in the state of São Paulo. No 
multifunctional situations were identified in any of the investigated arrangements.  

The Life Cycle Impact Assessment (LCIA) was developed from two perspectives. The first 
quantified resource consumption by each process in terms of Primary Energy Demand (PED) 
and Water Depletion (WD). The PED results were described by the Cumulative Energy 
Demand (CED), v. 1.13 method [54], which makes it possible to classify such depletions as to 
their origin in terms of renewable (biomass; solar, wind and geothermal; and water) and non-
renewable (fossil; nuclear; and biomass) energies. The PED indicator was selected due to the 
known energy-intensive nature of the analyzed processes.  

Conversely, impacts related to WD were estimated using the ReCiPe Midpoint (H), v. 1.12 
method [55], which totals decreases in raw water from various sources (river, lake, ocean, and 
underground). The inclusion of this impact category allows for the verification of the amount 
of raw water spent in each system to produce 1.0 m3 drinking water. The consumption sets up 
the yield achieved by each technology from a life cycle perspective. The second perspective 



Pithon, M.P., Mierwa, J. C., et al. 
An environmental performance analysis of upgraded… 

Year 2022 
Volume 10, Issue 2, 1090393  

 

Journal of Sustainable Development of Energy, Water and Environment Systems  9 

took into account environmental impacts associated with emissions. To perform this analysis, 
the Global Warming Potential (GWP) categories were applied, accounting for their effect 
magnitudes via the method proposed by the Intergovernmental Panel on Climate Change in 
2013 [56]. GWP is one of the most important environmental problems to be faced by modern 
society. Therefore, proposals concerning improvement actions that aim to reduce impacts in 
this domain must consider GWP when they are planned. 

Life Cycle Inventory 
The LCIs that composed the conventional treatments were originated from the following 

datasets present in the Ecoinvent database [57, 58]: CHE: ‘Tap water {RoW}| tap water 
production, conventional treatment | Alloc Def, U’; BIO: ‘Tap water {RoW}| tap water 
production, conventional with biological treatment | Alloc Def’, U’; and UFT: ‘Tap water 
{RoW}| tap water production, ultrafiltration treatment | Alloc Def, U’. 

These data sets were selected considering technological similarities between the processes 
they portray and their counterparts currently in operation in the state of São Paulo. The (few) 
cases presenting heterogeneities were the object of LCI adaptation procedures to Brazilian 
systems conditions. Maintenance of the criteria established for the modelling was a constant 
concern during this process. In the specific cases of the treatments that operate from surface 